1. ( ) PENUMATIC MECHANISM (CYLINDER CAP)
Ser.No Part No Description Qty
1| F3-111000-0 Cylinder cap assembly 1
2 | F3-111701-0 Steel wire circlip 2
3 | F3-111751-0 Guide pipe of valve 2
4 | Q/JR YP80-2000 95026-06010 Bolt 95026-06010 1
5 | FB=100405-0 Washer 1
6 | F3-100604-0 Damper 12
7 | F3-102000-0 Cylinder cap shim unit 1
8 | Q/IR YP96-2000 99510-14016  Alignment pin 99510-14016 2
9 | F3-100603-0 0il seal 1
10 | F3-101000-0 Cap nut 4
11 | F3-100403-0 Copper washer 4
12 | GB/T 70-1 M8X50-10-9-7n5-D  Screw M8x50-10-9-Zn5+D 2
13 | F3-103000-0 Proket chamber cover unit 1
14 | FG-102000-0 Oil pender cover unit 1
15 | F3-100605-0 Air drain 1
16 | FG=100701-0 Hoop 1
17 | Q/JR YP80-2000 95026-06012 Bolt 9502606012 2
18 | F3-100602-0 O-ring 1
19 | GB/T70-1 M6x25-10-9-Zn5+D  Screw M6x25-10+9-Zn5+D 2
20 | F3-100202-0 Upper valve cover |
21 | FG-100201-0 Lower valve cover 1
22 | FG-100601-0 O-ring i
23 | F3-100601-0 O-ring 1
24 | GB/T 70-1 M6x16-10-9-Zn5+D  Screw M6x20-10+9-Zn5+D 5
25 | F3-110403-0 Pressure plate 1




( ) PENUMATIC MECHANISM (CYLINDER CAP)




1. ( ) PENUMATIC MECHANISM (CYLINDER CAP)

Ser.No Part No Description Qty
26 GB/T 5783 M6x12-Zn5-D Bolt M6x12-7Zn5-D 2
27 F3-110402-0 Stop plate 1
28 DREEA Spark plug 1
29 FB-110851-0 Double-head screw 2




( ) PENUMATIC MECHANISM (CYLINDER CAP)




2. PENEUMATIC MECHANISM

Ser.No Part No Description Qty
1 F3-114201-0 Penumatic cam shaft 1
2 F3-100401-0 Timing sprocket |
3 FG—100001-0 Driving pin |
4 GB/T5786 M10x1.25%25-Zn5.D Bolt M10x1.25%25-Zn5.D |
5 FG—100402-0 Washer 1
6 F3-100402-0 Throw oil plate 1
7 GB/T 276-94 6005-RS/C3  Rolling bearing 6005-RS/C3 1
8 F3-114001-0 Bush |
9 F3-130000-0 Timiing chain 1
10| F3-140000-0 Lower guide plate assembly |
11| F3-150000-0 Upper guide plate assembly 1
12| F3-120000-0 Chain tensioner |
13 | F3-100801-0 Shim of tensioner |
14 | Q/JR YP80-2000 95026-06025  Bolt 95026-06025 2
15 | Q/JR YP80-2000 95026-06014  Bolt 95026-06014 2
16 | F3-113000-0 Needle bearing |
17 | F3-110304-0 Ari intake valve |
18 | F3-110303-0 Air exhaust valve 1
19 | F3-110306-0 Valve spring seal 2
20 | F3-110701-0 Valve inner spring 2
21 | F3-110702-0 Valve outer spring 2
2| F3-112000-0 Valve stem oil seal 2
23 | F3-110301-0 Valve spring cover 2
24 | F3-110302-0 Valve lock clip 4




PENEUMATIC MECHANISM




2. PENEUMATIC MECHANISM

Ser.No Part No Description Qty
25 | FG-110601-0 O-ring 2
2 | F3-110001-0 Rocker arm shaft 2
27 | F3-110305-0 Valve rokcer arm 2
28 | F3-110851-0 Adjusting screw 2
29 | F3-110852-0 Locking nut 2
30 | F3-110401-0 Flastic waher 2
31| F3-114000-0 Camshaft unit 1




PENEUMATIC MECHANISM




3. CRANK CONNECTING ROD MECHANISM
Ser.No Part No Description Oty
1 |F3-210000-0 Crank connecting rod assy 1
2 |F3-200702-0 Spring 6
3 |F3-200004-0 Spring pin 3
4 |F3-200302-0 Balance shaft driving gear 1
5 |F3-200401-0 Washsr 1
6 |GB/T 819-1 M6x18-Zn5-D  Screw M6x18=Zn5-D 3
7 |F3-200402-0 1 Pressure plate 1
8 |GB/T 276 6203 Bearing 6203 1
9 |FG=202000-0 Oil seal 1
10 |F3-230000-0 Balance shaft 1
11 |[GB/T 276 6205 Bearing 6205 2
12 |F3-200301-0 Blance shaft gear 1
13 [F3-200003-0 Flat key 1
14 |GB/T 819-1 M6x16-Zn5-D  Screw M6x16-Zn5-D 2
15 |F3-200403-0 2 Pressure plate 2 1
16 |F3-200404-0 Locking washser 1
17 |F3-200851-0 Nut I
18 [FG-200002-0 Woodruff key 1
19 |F3-220201-0 Piston 1
20 [F3-220001-0 | Piston ring 1 I
21 |F3-220002-0 2 Piston ring 2 1
22 [F3-221000-0 Oil ring assy 1
23 |F3-200001-0 Piston pin 1
24 |F3-200701-0 Circlip 2
25 |F3-201000-0 Cylinder unit 1




CRANK CONNECTING ROD MECHANISM

~-10-



CRANK CONNECTING ROD MECHANISM

Description

Ser.No Part No Qty
26 | F3-100604-0 Damper 12
27 | F3-200801-0 Cylinder shim 1
28 | Q/JR YP96-2000 99510-14016  Alignment pin 99510-14016 1
29 | F3-200002-0 Alignment pin 1
30 | F3-200601-0 0 Alignment pin O-ring 1
31 | GB/T70-1 M6x30-10-9~Zn-5D  Screw M6x30-10-9-Zn-5D 2
32 | F3-600301-0 Oil pump driving gear 1

11 -




CRANK CONNECTING ROD MECHANISM

- 12-



4. CRANKCASE BODY PART

Ser.No Part No Description Q'ty
1 | F3-300801-0 Left crankease cover gasket 1
2 | FA=300001-0 10x14 Alingment pin 10x14 6
3 | F3-330000-0 Left crankease cover assy 1
4 | ZA1-300203-0 Observe hole cover 1
5 | ZA1-300604-0 O-ring 1
6 |Q/JR YP80-2000 95026-06030 Bolt 9502606030 27
7 | Q/IR YP80-2000 95026-06040 Bolt 9502606040 2
8 | Q/JR YP80-2000 95026-06060 Bolt 95026-06060 2
9 | Q/IR YP80-2000 95026-06050 Bolt 9502606050 9
10 | GB/T 70-1 V8x60-10-9-Zn-5D  Screw M8x60-10+9-Zn-5D 3
11 | F3-300401-0 Bracket of reverse gear rope 1
12 | F3-300802-0 Right crankcase cover gasket| 1
13 | F3-340000-0 Right crankcase cover assy 1
14 | F3-301000-0 0il dipstick 1
15 | ZA1-300601-0 O-ring 1
16 | F3-310000-0 Left crankcase assy 1
17 | F3-320000-0 Right crankcase assy 1
18 | F3-300851-0 Double—head screw 2
19 | F3-300852-0 Double-head screw 2

- 13 -




CRANKCASE BODY PART

~14 -



5. CLUTCH

Ser.No Part No Description Qty
1| F3-400401-0 Main clutch washer 1
2 | F3-411000-0 Main clutch case assy 1
3 | F3-413000-0 Overreach clutch |
4 | F3-414000-0 Pin clutch shoe assy |
5 | F3-400851-0 Nut 1
6 | GB6170 M8-Zn5-D Nu tM8—Zn5-D 1
7 |GB/T 97-1 8—7Zn8+D Washer 8-Zn8-D 1
8 | FG-400601-0 O-ring 1
9 | F3-400852-0 Clutch adjusting screw 1
10 | F3-404000-0 Lower cam plate assy 1
11 | F3-403000-0 Steel ball bracket assy 1
12 | F3-402000-0 Upper cam plate assy 1
13 | F3-400501-0 Assistant bush 1
14 | F3-401000-0 Rod push assy 1
15 | GB/T 308 8-731 G100 b Steel ball 8-731 G100 b 1
16 | F3-421000-0 Clutch gear assy 1
17 | F3-420402-0 Spline washer I
18 | F3-423000-0 Clutch hub assy 1
19 | F3-400402-0 Locking washer 1
20 | F3-200851-0 Nut I
21 | F3-400601-0 O-ring 1
2 | F3-400301-0 Post rod i
23 | F3-420401-0 Clutch plate 6
2 | F3-422000-0 Friction disc 7
25 | F3-420201-0 Pressure disc 1

- 15 -




SR

CLUTCH

-16 -



N CLUTCH
Ser.No Part No Description Qty
26 F3-420701-0 Clutch spring 5
27 F3-424000-0 Bolt with washer 5

- 17 -




CLUTCH

- 18 -



6. . . CONTROL, SHIFT, CAM, MECHANISM
Ser.No Part No Description Qty
1 |GB/T 5789 M6x12-Zn5-D  Bolt M6x12Zn5+D 1
2 |F3-500402-0 Reverse control lever 1
3 |F3-500401-0 Washer |
4 |GB/T 894-2 12 Cirelip 2 1
5 |F3-500701-0 Spring 1
6  |F3-501000-0 Reverse shift brakeet 1
7 |F3-540201-0 Shift cam 1
8 |F3-500751-0 Shift can segment 1
9 |GB/T 819-1 M6x20-Zn5-D  Bolt M6x20-Zn5+D 1
10 |F3-500404-0 Washer 1
11 |F3-550702-0 Spring 1
12 |F3-530000-0 Shift shaft 1
13 |CY80-01-69 Spring broaching 1
14 |F3-500703-0 Return spring 1
15 |F3-560000-0 Stopper lever 1
16 |F3-500851-0 Bolt 1
17 |F3-550000-0 Shift lever assy I
18 | F3-500408-0 Torque spring pn tension gaskel 1
19 |F3-500852-0 Torque sping pin 1
20 |F3-500302-0 2 Shift fork 2 I
21 |F3-500002-0 Short shift fork axle 1
2 |F3-500303-0 3(R) Shift fork 3(R) 1
23 |F3-500301-0 1(L) Shfit fork 1(L) 1
24 |F3-500001-0 Long shift fork axle 1
25 |GB/T276 6003 Bearing 6003 1

- 19 -




CONTROL, SHIFT, CAM, MECHANISM

A}

24

-20-



6. . . CONTROL, SHIFT, CAM, MECHANISM

Ser.No Part No Description Oty
26 |FG=505000-0 Oil seal |
27 |ZA1-402000-0 Oil seal 1
28 |F3-500406-0 Press wire plate |
29 |F3-540851-0 Shaft contact 1
30 |F3-540701-0 Spring 1
31 |F3-540001-0 Star gear dowel pin 1
32 |F3-540002-0 Reverse limit cam dowel pin 2
33 |F3-540751-0 Reverse limit cam 1
34 |F3-540401-0 Fender 1
35 |F3-D70000-0 Fendeer signal 1
36 |GB/T97-1 6-Zn8+D Washer 6-Zn8+D 2
37 |GB/T70.1 M6x16-Zn5-D  Screw M6x16-Zn5-D 2

-21-




CONTROL, SHIFT, CAM, MECHANISM

A}

24

22



7. SHIFT GEAR MECHANISM
Ser.No Part No Description Q'ty
1| F3-503000-0 Main axle oil seal 1
2 |GB/T 276 6203 Bearing 6203 1
3 | F3-510302-0 Shift 2 driving gear 1
4 | F3-510001-0 Axle sleeve 1
5 | F3-510305-0 Shift 5 driving gear 1
6 | F3-510303-0 Shift 3 driving gear 1
7 | F3-510401-0 Circlip 1
8 | F3-510402-0 Spline washer 1
9 | F3-510304-0 Shift 4 driving gear 1
10 | F3-510301-0 Main axle 1
11 | F3-505000-0 (50x22x14) Bearing (50x22x14) 1
12 | GB/T 819-1 M6x16-Zn5-D  Screw M6x16-Zn5-D 2
13 | F3-500403-0 Main axle bearing pressure plate 1
14 | GB/T 276 6204 Beaaring 6204 1
15 | F3-520405-0 Circlip 1
16 | F3-520406-0 Washer 1
17 | F3-524000-0 Shift 2 driven gear unit 1
18 | F3-520307-0 Shift fork paur 1
19 | F3-520403-0 Circlip 1
20 | F3-520404-0 Spline washer 1
21 | F3-520001-0 Spline 1
22 | F3-520305-0 Reverse gear 1
23 | F3-520304-0 Shift 5 driven gear 1
24 | F3-520402-0 Ringent circlip 1
25 | F3-520302-0 Shift 3 driven gear 1

- 23—




SHIFT GEAR MECHANISM

—24 -



SHIFT GEAR MECHANISM

Ser.No Part No Description Q'ty
26 | F3-520303-0 Shift 4 driven gear 1
27 | F3-521000-0 Drive axle unit 1
28 | F3-520401-0 Washer |
29 | F3-522000-0 Shift 1 driven gear 1
30 | F3-520306-0 Drive gear 1
31 | GB/T894-2 26 Circlip 26 1
32 | GB/T 276 6304 Bearing 6304 1
33 | F3-504000-0 Driving axle oil seal 1
34 | GB/T 276 6004 Bearing 6004 1
35 | F3-570301-0 Middle driven gear 1
36 | GB/T 894-2 26 Circlip 26 1
37 | F3-570302-0 Middle drive shaft 1
38 | GB/T 276 62062 Bearing 6206C2 |
39 | F3-500202-0 Wheel axle bearing base 1
40 | F3-500409 Pressure plate 2
41 | GB/T 819-1 M8x25-Zn5-D  Screw M8x25-Zn5-D 4
42 | F3-580307-0 Driving gear 1
43 | F3-580852-0 M22x1 Nut m22x1 1
44 | F3-580410-0 Adjusting gasket 1
45 | F3-500004-0 Reverse axle 1
46 | GB/T 894-2 15 Circlip 1
47 | F3-500405-0 Washer 2
48 | F3-500306-0 Reverse wheel gear 2 1
49 | F3-500003-0 Bush 1
50 | GB/T5789 M8x30-10+9-Zn5-D Bolt M8x30-10-9-Zn5+D 6

-25 -




SHIFT GEAR MECHANISM

~26 -



7. SHIFT GEAR MECHANISM
Ser.No Part No Description Oty
51 | F3-500304-0 Speed driving gear 1
52 | F3-500305-0 Speed driven geaar 1
53 | F3-500601-0 O-ring 1
54 | F3-500201-0 Speed gear base |
55 | Q/JR YP80-2000 95026-06015 Bolt 95026-06015 1
56 | F3-500407-0 Washer 1
57 | F3-502000-0 Speed gear oil seal 1
58 | F3-570001-0 Driving pin 1
59 | F3-570701-0 Steel wire circlip 1
60 | GB/T5782 M6x30 Bolt M6x30 1

-27 -




SHIFT GEAR MECHANISM

_28 -



OUTPUT MECHANISM

voke(rear driving)

Ser.No Part No Description Qty
1| cB/T 6186 M14x1.5 Nut M14x1.5 2
> | F3-580402-0 Washer 2
3| F3-580303-0 () e g 1o Yok 1
4 | F3-583000-0 Oil seal I
5 | F3-581201-0 Bearing housing I
6 | F3-580405-0 Adjusting gasket 1
7 | GB97-1-85 8-7n8+D Washer 4
8 | F3-581601-0 O-ring 1
o | GB/T 276 6305 Bearing 6305 1
10| F3-581851-0 Abnormal screw sleeve I
11| GB/T 276 6207C3 Bearing 6207C3 I
12 | F3-581301-0 Middle driven pinion gear I
13 | F3-580301-0 Connection paw 1
14 | F3-580701-0 Spring 1
15 | F3-580001-0 Bushing I
16 | GB/T 276 60063 Bearing 6006C3 1
17 | F3-580302-0 () Middle driven shaft I
18 | GB/T 276 6205 Bearing 6205 I
19 | F3-580851-0 éjj;‘;”gﬁlvii‘;ew sleeve 1
20 | F3-582000-0 Oil seal I
21 | F3-580401-0 Dust—proof cover 1
22 | F3-580305-0 () ;ﬁg&zﬂt dfirv"i?fg) Joint I
23| F3-580601-0 O-ring 2
24 | GB/T5782 M8X30-10-9-7n5+D  Bolt M8x30-10-9-Zn3-D 4
s | 135803040 () Universal behind join 1

—-20 —




OUTPUT MECHANISM




OUTPUT MECHANISM

Ser.No Part No Description Q'ty
26 | F3-584000-0 Cross axle unit 1
27 | F3-586000-0 ( ol o ot eing !
28 | FG-580402-0 Clip 8
29 | FG-586000-0 Roll needle bearing 8
30 | FG-580305-0 Transmitting fork 1

-31 -




OUTPUT MECHANISM




9. LUBRICATION COOLING MECHANISM
Ser.No Part No Description Qty
1| ¥3-610000-0 Engine oil pump 1
2| F3-611000-0 Oil pump gear unit 1
3| FG-610001-0 Transmission pin 1
4 | FG-600801-0 0il pump pad 1
5 | cB/T819-1 M6x30-Zn5-D  Screw M6x30-Zn5+D 3
6 | FG-620000-0 Engine oil coarse strainer I
7 | FG-600701-0 Compressing spring I
8 | FG-600601-0 | O O-ring 1
9 | F3-600201-0 Oil drain plug screw 1
10| F3-630000-0 Engine oil fine stariner 1
11| F3-600601-0 | O O-ring I
12| F3-670000-0 Engine oil fine stariner 1
13 | ¢B/T70-3 M6x30-10-9-Zn5-D  Screw M6x30-10-9-Zn5+D 3
14 | F3-600401-0 Gasket 2
15 | F3-600853-0 Contact 2
16 | F3-640000-0 4 0il delivery pipe 4 I
17 | F3-650000-0 5 0il delivery pipe 5 1
18 | F3-660000-0 0il cooler assembly 1
19 | GB/T5786 M6x12-Zn5-D  Nut M6x12-Zn5+D 4
20 | GB/T97-1 6-7n8+D Washer 6-7n8-D) 4
21 | GB/T6187 M6-9-7n5-D Nut M6-9-Zn5-D 4
22| F3-D90000-0 Cooler fan motor 1
23 | F3-600851-0 M8x20 Bolt M8x20 2
24 | F3-601000-0 | 0il pipe unit 1 1
25 | F3-600402-0 Gasket 8

-33-




LUBRICATION COOLING MECHANISM

—34 -



LUBRICATION COOLING MECHANISM

Ser.No Part No Description Oty
26 | F3-D80000-0 Oil temperature sensor 1
27 | F3-600852-0 Bolt 2
28 | F3-602000-0 2 0il pipe unit 2 1
29 | Q/JR YP80-2000 95026-06012 Bolt 95026-06012 1
30 | F3-603000-0 3 0il pipe unit 3 1
31 | F3-600602-0 O-ring 2
32 | FG-500405-0 Washer 1

~35-—




LUBRICATION COOLING MECHANISM

~36 -



10, EXHAUST SYSTEM

Ser.No Patr No Desscription Oty
1 | F3-740000-0 Exhaust pipe unit 1
2 | F3-702000-0 Exhaust pipe washer 1
3 | F3-700851-0 Nut 2
4 | F3-730401-0 1 Defend plate 1 1
5 | F3-730402-0 2 Defend plate 2 1
6 | GB/T 5789 M6x12 Bolt M6x12 7
7 | FG=750801-0 Seal ring of exhaust pipe 1
8 | F3-750000-0 Silencer assy 1
9 | F3-730403-0 3 Defend plate 3 1

-37 -




EXHAUST SYSTEM

10,

_38 -



11, INTAKE SYSTEM

Ser.No Part No Descriptiion Oty
1 F3-701000-0 Carburetor seat unit 1
2 F3-700601-0 O-ring 1
3 GB/T70.1 M8x25 Screw M8x25 2
4 F3-700401-0 Washer 2
5 F3-703000-0 Pipe clamp unit 1
6 F3-720000-0 Carburetor 1
7 FG-712000-0 Intake pipe clamp unit 2
8 F3-710602-0 Connecting pipe of carburtor 1
9 FG-713000-0 Pipe clamp unit 1
10 | FG-710504-0 Dust cup 1
11 FG-710701-0 Steel wire clamp 1
12 | FG-710401-0 Locking plate of air filter cover 3
13| F3-710601-0 Intake pipe 1
14 | FG-710501-0 Intake pipe bend 2
15 | FG-710801-0 Thermal pad 1
16 | FG-710603-0 Seal ring 1
17 | FG-711000-0 Filter core unit 1
18 | FG-710502-0 Air filter cover 1
19 | FG-710503-0 Air filter body 1




INTAKE SYSTEM

11,

—40 -



12, KICK STARTER

Set.No Part No Description Oty
1 F3-870000-0 Hand staring device 1
2 F3-872000-0 Left side cover unit |
3 FG-870801-0 Shim |
4 FG-873000-0 Bottom board unit of winding spring 1
5 FG-871000-0 Drive plate unit |
6 F3-870802-0 Tension line >
7 FG-870702-0 Torsion spring 2
8 FG-870851-0 Drive paw >
9 GB/T896 6 Circlip 6 1
10 | FG-870701-0 Compressing spring 1
11| FG-870401-0 Guide board 1
12 | FG-870001-0 Screw pin 1
13| FG-870601-0 Start lever 1
14 | FG-870402-0 Start lever cover |
15 | Q/JR YP80-93 95026-06020  Botl 95026-06020 6
16 | F3-801000-0 Starting ratchet |
17 | FG-800601-0 O-ring )
18 | FG-800404-0 Washer 1
19 | GB/T93 Washer |
20 | GB/T5785 M10x1.25x40  Bolt M10x1.25x40 1
21 | F3-800404-0 Pressing plate 1
22| F3-802000-0 0il seal |
23 | FG-584000-0 Bearing :
24 | GB/T819-1 M5x16-Zn5-D  Screw M5x16-Zn5-D 3
25 | F3-800801-0 Washer |

—41 -




KICK STARTER

12,

—42 -



13,

STARTING MOTOR MECHANISM

Ser.No Part No Descriptiion Qty
1 F3-800301-0 1 Starter idle gear 1 1
2 F3-803000-0 Bearing 2
3 F3-800401-0 Washer 2
4 GB/T894-1 12 Cirelip 12 2
5 F3-800001-0 1 Go gear axle 1 1
6 F3-800002-0 2 Go gear axle 2 1
7 F3-800302-0 2 Starter idle gear 2 1
8 F3-804000-0 Bearing 1
9 F3-800402-0 Washer 1
10 F3-860000-0 Gear unit of electric starter 1
11 F3-800003-0 Starter clutch plate 1
12 F3-830000-0 Starter clutch 1
13 F3-D50000-0 Magneto 1
14 GB/T70.1 M8x15-10-Zn5-D  Screw M8x15-10-Zn5-D 6
15 F3-800403-0 Lead holder 1
16 Q/JR YP81-2000 98512-06030 Bolt 98512-06030 3
17 GB/T93 6-7n8-D Washer 6-Zn8-D 3
18 Q/JR YP80-2000 95026-06030 Bolt 95026-06030 2
19 GB/T70.1 M5x12-10.9-Zn5-D  Screw M5x12-10.9-Zn5-D 4
20 F3-D60000-0 Starting motor 1

—43 -




13,

STARTING MOTOR MECHANISM

—44 -



14, FRAME

Ser.No Part No Description Oty
1 SSC3-101000-0 Frame 1
2 SSC3-100601-0 Square plug 2
3 SSC0-001000-0 Upper connecting board assy of engine 1
4 GB/T5787 M8x16 Bolt with washer 2
5 GB/T5787 M8x55 Bolt M8x55 1
6 GB/T6187 M8 Nut M8 1
7 SSC0-000404-0 Front installing board of engine 2
8 GB/T5787 M8x85 Bolt M8x85 2
9 GB/T6187 M8 Nut M8 2
10 | GB/T5787 M10x85 Bolt M10x85 1
11 GB/T6187 M10 Nut M10 1
12 | GB/T5787 M10x100 Bolt M10x100 1
13 | GB/T6187 M10 Nut M10 1
14 | GB/T5787 M10x100 Bolt M10x100 1
15 | GB/T6187 M10 Nut M10 1
16 | GB/T276 6203-2RS Bearing 1
17 | SSC3-102000-0 1 Oil seal 1 1
18 | SSC3-103000-0 2 0il seal 2 1
19 | SSC3-100001-0 Inner hexagonal bolt 1
20 | GB/TS787 M10x115 Bolt M10x115 2
21 | GB/T6187 M10 Nut M10 2
22 | GB/T97-1 10 Washer 10 4
23 | SSC0-000513-0 Protecting hood of front driving axle 1
24 | SSA0-000512-0 4 Clamp 4 1
25 | SSC0-000403-0 Rear brake switch bracket 1

—45 -




14

FRAME

—46 -



14, FRAME

Ser.No Part No Descruotuin Qy
26 | GB/T5787 M6x12 Bolt M6x12 1
27 | Q/JR YP1-92 CM6x12 Bolt CM6x12 2
28 | SSA9-000000-0 Tool kit 1
29 | SSA5-460000-0 Air-gauge assy |
30 | SSC0-000402-0 Label 1
31 GB/T2618 3.2x7 Rivet 2
32 | SSC3-100501-0 Rubber ring 1
33 | GB/T5787 M6x20 Bolt M6x20 2
34 | Q/JR-YP33-92 M8x16 Bolt M8x16 2

—47 -




14, FRAME

—48 —



15, « FRONT SUSPENSION

Ser.No Part No Descruotuin
1| $5€3-211000-0 Left uppers waying arm welding
2| $8C3-212000-0 Ball pin assy
3 | GB/T894-1 32 Circlip
4 | $5€3-241000-0 Right upper swaying arm welding
5 | GB/T9459 M12x1.25 Slutted nut
6 | GB/T9I 3.2x22 Cotter pin
7 | $SC3-231000-0 Left lower swaying arm welding
8 | $5C3-261000-0 Rihg lower swaying arm welding
9 | SSA3-212000-0 Bushing assy
10| GB/T5787 M10x70 Bolt M10x70
11| GB/T6184 M10 Nut M10
12| SSC3-510000-0 Front shock aberber
13| GB/T5787 M10x50 Bolt M10x50
14 | GB/T6184 M10 Nut M10
15 | $5€0-000514-0 () E;ﬁ;tyei‘:;f‘irg‘ﬁ:}t of front
16 | SSC0-000515-0 () Evﬁ(;tyﬁ‘;f;“irg‘)ﬁghff front
17 | Q/IR YP1-1992 CM6x20 Bolt CM6x20

—49 —




« FRONT SUSPENSION

15,

~50-



16,

FRONT WHEEL

Descruotuin

Ser.No Part No Qty
1 SSC3-811000-0 Front wheel rim assy 2
2 SSC3-810601-0 Front tire 2
3 GB12836.1 72-01-1 Tubeless valve muzzle 72-01-1 2
4 SSA0-000301-0 Connecting nut of front and rear wheels 8
5 SSA0-000604-0 Dust cover of front and rear wheels 2
6 SSC3-970000-0 Front drive half shaft assy 2
7 SS€:3-220000-0 Left steering joint assy 1
8 GB/T276 6006-RS Bearing 6006—-RS 2
9 SSC3-221000-0 1 Oil sealing 1 1
10 SSC3-222000-0 2 Oil sealing 2 1
11 SSC3-220001-0 Bushing 1
12 SSC3-220201-0 Left steering joint 1
13 SSC3-212000-0 Ball pin assy 1
14 GB/T894-1 32 Retaining ring 32 1
15 SSC0-000407-0 Bumper plate of front brake clipper 2
16 GB/T5787 M6x12 Bolt M6x12 4
17 SSCO-000003-0 Shaft sleeve 2
18 SSCO-000603-0 O-ring 2
19 SSCO-005000-0 Front brake disc heder assy 2
20 SSA4-312000-0 Bolt 8
21 GB/T98 Washer 2
22 SSA0-000013-0 Rear wheel axle nut 2
23 GB/T91 4%30 Cotter pin 4x30 2
24 SSC3-250000-0 Right steering joint assy 1
25 GB/T276 6006-RS Bearing 6006—-RS 2

-51 -




16, FRONT WHEEL

-52 -



16,

FRONT WHEEL

Descruotuin

Ser.No Part No Qty
26 SSC3-221000-0 1 Oil seal 1 1
27 SSC3-222000-0 2 Oil seal 2 1
28 SSC3-220001-0 Bushing 1
29 $SC3-250201-0 Right steering joint 1
30 SSC3-212000-0 Ball pin assy 1
31 GB/T894.1 32 Retaining ring 32 1

~53 -




16, FRONT WHEEL

—54 —



17, FRONT DRIVE GEAR BOX ASSY
Ser.No Part No Description Qty
1 SSC3-960000-0 Front drive gear box assy 1
2 SSC3-961201-0 Front drive box body 1
3 SSC3-962201-0 Front drive box cover 1
4 SSC3-960303-0 Driving gear axle 1
5 SSC3-930402-0 Thrust pad 1
6 SSC3-963000-0 Differential 1
7 GB/T9074.14 M8x1.25x18 Bolt M8x1.25x18 6
8 GB/T70.1 Screw 3
9 GB/T9074.14 M8x25 Bolt M8x25 6
10 SSC3-960003-0 1 Clip 1 1
11 SSC3-960001-0 Slid block axle 1
12 SSC3-968000-0 Two four wheel transition mechansim 1
13 SSC3-960402-0 Yoke 1
14 SSC3-960302-0 Inner spline sleeve 1
15 SSC3-960304-0 Gear rack 1
16 GB/T276 6007 Bearing 6007 3
17 SSC3-965000-0 Roller bearing 1
18 FG-508000-0 Idle switch 1
19 FG-500404-0 Washer 1
20 GB/TT77 M8x10 Screw M8x10 1
21 GB/T3452.1 140x2.65 O-ring 140x2.65 1
22 GB/T3452.1 1 Oil seal 1 2
23 | SSA3-930003-0 Screw plug 2
24 7ZA1-600401-0 Seal washer 2
25 SSC3-960004-0 2 Clip 2 1

~ 55—




17,

——————————

FRONT DRIVE GEAR BOX ASSY

~ 56—



17. FRONT DRIVE GEAR BOX ASSY
Ser.No Part No Description Oty
26 | SSC3-967000-0 0il seal 1
27 | 6B/T276 16000 Bearing 16000 1
28 | GB/T13452.1 28.0x2.65  O-ring 28.0x2.65 1
29 | GB/T97.1 14-140HV Washer 14-140HV 1
30 | GB/T6177 M14x1.5 Nut M14x1.5 1
31 | SS€3-960002-0 Front joint of board! joint 1
32 | $8€3-960301-0 Spline axle 1
33 | S8€3-960401-0 Lower fixing boaard of cabld 1
34 | FG586000-0 Roller bearing 4
35 | FG-580402-0 Clip ring 4
36 | F3-584000-0 Cross—axle assy 1
5 [ e
38 | SSC0-000704-0 Pressing spring 1
39 | SSC0-000406-0 Washer 1
40 | GB/T894.1 Cirelip 2
41 | SSCO-000601-0 Wave tube of front dive axle| 1
42 | $5C0-000001-0 Front drive axle |
43 | SSC0-000602-0 Front drive axle protecting cover 1
44 | SSC0O-000604-0 Breather pipe of front drive gear hox| 1
45 | SSC0-000703-0 Steel wire clip of breather pipe 1

-57 -




17,

————

FRONT DRIVE GEAR BOX ASSY

_58 -



18,

STEERING STUD

Ser.No Part No Description Qy
1 |SSC4-601000-0 Vertical rod assy 1
2 [SSC4-602000-0 Steering limit plate assy 1
3 |SSC4-600202-0 Connecting block 2
4 |S8C4-600201-0 Connecting block 2
5  |GB/T5787 M8x50 Bolt M8x50 4
6  |SSC4-601501-0 Dust cover 1
7 |SSA0-000507-0 Holder of steering vertical stem 2
8  |SSA0-000607-0 Seal ring 2
9  |SSA0-012000-0 Clip assy 1
10 |GB/T5787 M8x60 Bolt M8x60 2
11 [SSA0-000407-0 Locking shim 1
12 |SSA0-000011-0 Bushing 2
13 |GB/T6183.2 M14x1.5 Washer M14x1.5 1
14 |GB/T91 3.2x24 Cotter pin 3.2x24 1
15 [SSC4-6030001-0 Steering tension rod 1
16 |SSA4-602202-0 () Ball pin cover (right) 1
17 |SSA4-602201-0 () Ball pin cover (left) 1
18 |GB/T6176 M12x1.25 Nut M12x1.25 1
19 |GB/T6176 M12x1.25( )  Nut M12x1.25(left) 1
20 |SSC4-603001-0 Steering tension rod 1
21 [SSA4-600202-0 () Ball pin cover (right) 1
22 |SSA4-602201-0 () Ball pin cover (left) 1
23 |GB/T6176 M12x1.25 Nut M12x1.25 1
24 |GB/T6176 M12x1.25( ) Nut M12x1.25(left) 1

- 59 -




18,

STEERING STUD

- 60 -



18,

STEERING STUD

Ser.No Part No Description Oty
25 GB/T9459 M12x1.25 Nut M12x1.25 4
26 GB/T91 3.2x24 Cotter pin 3.2x24 4

-61 -




18,

STEERING STUD

-62 -



19, REAR BUMPER

Ser.No Part No Description Q'ty
1 $8C3-520000-0 Rear shock absorber 1
2 | GB/T5787 M12x70 Bolt M12x70 1
3| GB/T6187 M12 Nut M12 1
4 | SSA0-000010-0 Rear shock absorber axle 1
5 | SSA0-011000-0 Rear shock absorber gasket assy 2
6 | GB/T97.1 12 Flat washer 1
7 | GB/T91 3.2x24 Split pin 1

- 63 -




19,

REAR BUMPER

—64 -



20, DRIVE SHAAFI

Ser.No Part No Description Q'ty
1 |S$5€3-930000-0 Rear drive gear box assy 1
2 [SSA3-930201-0 Drive gear box 1
3 [SSA3-930001-0 Double—head bolt 4
4 |SSA3-936000-0 Needle bearing (small) 1
5 [SSA3-933000-0 0il sealing 1
6 |SSA3-935000-0 Needle bearing (big) 1
7 |$5€3-937000-0 Bevel gear 1
8 |GB/T276 6305 Rolling bearing 6305 1
9 [SSA3-930002-0 Bushing 1
10 |SSA3-930004-0 Bearing race 1
11 |SSA3-930601-0 | O O-ring 1
12 |$SA3-932000-0 Oil sealing of bearing race 1
13 |SSA3-930003-0 Screw plug 2
14 |ZA1-600401-0 Gasket 2
15 | SSA3-930202-0 Vent joint |
16 |SSA3-930203-0 Drive gear box cover 1
17 | SSA3-934000-0 0il sealing of drive gear box cover 1
18 |GB/T276 16013 Rolling bearing 16013 1
19 | GB/TT3452.1 0 155x2.65G O-ring 155x2.65G 1
20 | GB/T9074.14 M8x25  Bolt assy M8x25 6
21 |Q/JR YP33-92 MI10x1.25x45-62  Bolt M10x1.25x45-6g 2
22 [$8€3-930001-0 Limit block 1~3
23 [$5C3-930402-0 (0.15) Thrust shim (0.15) 1
24 [SSA3-930402-0 (1.6) Thrust shim (1.6) 1~3
25 [SSA3-930403-0 0.4 Ring gear shim (0.4) 13

- 65 -




20,

DRIVE SHAAFI

— 66 —



20, REAR DRIVING GEAR BOX ASSEMBLY

Ser.No Part No Description Oty
26 [S5C3-930401-0 Adjusting shim 13
27 | $S€0-000002-0 Rear drive shaft 1
28 |GB/T894.1 22 Retaining ring 22 1
29 | FG-586000-0 Needle bearing 4
30 | FG-580402-0 Clip 4
31 | F3-584000-0 Cross shaft assy 1
32 | F3-580306-0 Universal rear joint 1
33 |GB/T3452.1 0 85x3.55C O-ring 85x3.55C 1
34 |Q/IR YP34-1992 M10x1.25 Nut M10x1.25 4
35 | SSC0-000605-0 Aitflow pipe of rear gear box 1
36 | SSA0-000802-0 Airflow pipe clip of rear brake 1

-67 -




20,

REAR DRIVING GEAR BOX ASSEMBLY

— 68 -



21, REAR WHEEL FORK ASSY

Ser.No Part No Description Q'ty
1 SSC3-611000-0 Rear wheel fork assy 1
2 SSC3-612000-0 Rear wheel axle sleeve 1
3 Q/JR YP33-92 M12x1.25x25  Bolt M12x1.25x25 4
4 Q/JR YP34-92 M12x1.25 Nut M12x1.25 4
5 GB/T297 30203 Bearing 30203 2
6 SSA3-614000-0 0il seal 2
7 SSA3-610001-0 Axle sleeve 2
8 GB/T6659 1.22x17 O-ring 2
9 SSA0-000006-0 () Connecting bolt of rear am  (lefi) 1
10 SSA0-000007-0 Rear arm nut 1
11 SSA0-000005-0 () ((ff"?:;“;fl ‘%fi“glfllf)‘s"rew bolt 1
12 SSA0-000506-0 Dust—proof cover of rear arm axle 2
13 SSC3-610601-0 Rubber tube 1
14 SSC3-614000-0 Clamp assy of rear drive axle 1
15 SSC0-002000-0 () Clamp belt assy (front) 1
16 SSA0-000404-0 Lower cover of gear box 1
17 SSA0-000605-0 Buffer pad of lower cover of gear box 3
18 GB/T5787 M8x12 Bolt M12x12 2
19 Q/JR YP33-92 M10x1.25x25  Bolt M10x1.25x25 4

- 69 -




21,

REAR WHEEL FORK ASSY

-70 -



22. REAR WHEEL

Ser.No Part No Description Q'ty
1| $8C3-821000-0 Rear rim assy 2
2 | $SC3-820601-0 Rear tire 2
3 | GB/T12836.1 72-01-1 Tubles valve muzzle 7Z2-01-1 2
4 | SSA0-017000-0 Rear wheel connecting plate assy 1
5 | SSA0-000301-0 Connecting nut of front and rear wheel 8
6 | GB/T276 6008-Z  Rolling bearing 6008-Z 1
7 | SSA3-931000-0 0il sealing 1
8 | SSA3-617000-0 0il sealing 1
9 | GB/T276 6206-2RS  Rolling bearing 6206-Z 1
10 | SSA4-321000-0 Rear brake cover assy 1
11 | SSA4-320001-0 Cam shaft of rear brake 1
12| SSC4-323000-0 Rear brake shoe assy 2
13 | SSA4-310701-0 Tension spring 2
14 | SSA4-310401-0 Brake indicating plate 1
15 | €Y80.23-13 Bolt 1
16 | GB/T6177.1 M6 Nut M6 1
17 | $8C4-322000-0 Rear brack assy 1
18 | SSA4-310402-0 Gasket 1
19 | GB/T5783 M6x12 Bolt M6x12 1
20 | GB/T3452.1 0 14x2.65G O-ring 14x2.65G 1
21 | SSC4-320701-0 Brake tension spring |
22 | SSA4-314000-0 Dust sealing 1
23 | SSA0-000406-0 Bearing block of rear brake shaft 1
24 | GB/T5787 M8x40 Bolt M8x40 4
25 | $5€3-920001-0 Rear wheel axle 1

-71 -




22, REAR WHEEL

-72 -



22. REAR WHEEL

Ser.No Part No Description Oty
26 | SSA0-000405-0 Plate washer of rear brake cover 1
27 | GB/T3452.1 0 30x1.8G O-ring 30x1.8G 1
28 | SSC0-006000-0 Rear brake drum assy |
29 | GB/T96 16-140HV Washer 16 2
30 | SSA0-000013-0 Rear wheel axle nut 2
31 | GB/T91 4x30 Cotter pin 4x30 2
32 | SSA0-000604-0 Dust over of front and rear wheel | 2
33 | SSC0-000607-0 Airflow pipe of rear brake 1
34 | SSA0-000802-0 Airflow pipe clip of rear brake 1

-73 -




22, REAR WHEEL

—74 -



23. . STEERING HANDLE, CABLE

Ser.No Part No Description Q'ty
1 SSC4-100701-0 Steering bar 1
2 | ZA4-100501-0 Left handle bar 2
3 SSC0-000506-0 Main switch cover 1
4 | SSC4-210000-0 Throttle cable 1
5 SSC4-230000-0 Rear brake cable assy 1
6 | 1S125.00-26 Spring 1
7 | GB/T% Washer 1
8 | CY80.00-10 Pin 1
9 | SSA0-000201-0 Adjusting nut 1
10 | $SC4-250000-0 Starting cable 1
11| S$SC4-290000-0 Change shaft cable assy 1
12| $8C4-292000-0 Reverse handle 1
13| $SC4-291000-0 Reverse cable 1
14 | SSC4-293000-0 Installing bearing 1
15 | Q/JR YP2-1992 BM5x18 Screw BM5x18 2
16 | GB/T5787 M6x8 Bolt M6x8 2
17 | $SC0-004000-0 Wire stop block assy 2
18 | SSA5-570000-0 Throttle bandle assy 1




23,

A

STEERING HANDLE, CABLE




24 . HANDLE SWITCH, LEVER
Ser.No Part No Description Oty
1 | S8C5-560000-0 Left handle switch assy 1
2| $5C4-102000-0 Left handle lever assy 1
3| SSC5-532000-0 ( ) Rear brake switch (hand—operater)| 1
4 |15150.30-54 Cable adjusting screw 1
5 ]J5150.30/53 Nut 1

77 -




24 .

HANDLE SWITCH, LEVER

- 78 —



25, / TRANSFORMING CONTROL
MECHANSIM FOR TWO/FOUR WHEELS DRIVING

Ser.No Part No Description Oty
s | Tonlog el e |
2 | $8C4-360602-0 Handle lever 1
3 | GB/T6IT2 M12 Nut MI12 I
4 | SSC4-360601-0 Dust cap ]
5 | $5C4-362000-0 Control rod unit 1
6 | GB/T5787 M6x36 Bolt M6x36 i
7 | GB/T6177 M6 Nut M6 1
8 | SSC4-360701-0 Tension spring I
9 | GB/T3452.1 0 12x25 O-ring 122x2.5 4
10 | SSC4-360001-0 Bushing i
11 | SSC4-363000-0 Swaying arm unit i
12 | SSC4-364000-0 Attachment bracing unit 1
13 | GB/T96 6-140HV Gasket 6-140HY i
14 | GB/T5787 M6x16 Bolt M6x16 !
15 | $SC0-000408-0 Uppeer locking board of ~cable i
16 | GB/T5787 M6x16 Bolt M6x16 2
17 | $SC4-280000-0 | / pransforming  cable I
18 | GB/T97.1 8 Gasket 8 2
19 | GB/T896 6 Retaining ring 6 2

-79 -



25, / TRANSFORMING CONTROL
MECHANSIM FOR TWO/FOUR WHEELS DRIVING

- 80 -



26. FRONT MASTER CYLINDER

Ser.No Part No Description Oty
1| SSC4-351000-0 Main pump 1
2| SSC5-531000-0 Front brake switch 1
3| SSC4-354000-0 Fuel pipe unit 1
4 | GB/T9074.14 M8x30 Bolt M8x30 1
5 | $8€3-220401-0 Front brake tube hook3 1
6 | SSC3-250401-0 Front brake tube hook4 1
7 | GB/T5787 M6x12 Bolt M6x12 2
8 | SSC4-350001-0 Brake disc 2
9 | SSC4-350002-0 Attachment screw of brake dise 8
10 | GB/T5787 M8x 14 Bolt M8x14 4
11| SSC4-352000-0 Left branch pump 1
12| $SC4-353000-0 Right branch pump 1

-81-




206,

FRONT MASTER CYLINDER

- 82 —




27, . STAND, FOORTEST

Ser.No Part No Pescription Qty
1 SSC4-331000-0 Rear brake pedal 1
2 SSC0-000401-0 Gasket 3
3 |GB/T896 12 Retaining ring 12 2
4 SSC0-000701-0 Rear brake tension spring 1
5 SSC3-661000-0 Archor welding of left footrest 1
6 SSC3-672000 Bracket welding of right footrest 1
7 SSC3-671000-0 Bearing welding of right footrest 1
8 SSC3-662000-0 Bracket welding of left footrest 1
9 Q/JR YP33-1992 M10x12.5%22  Bolt M10x1.25x22 4
10 GB/T5787 M8x16 Bolt M8x16 6
11 GB/T6177 M8 Nut M8 4
12 SSC4-332000-0 Rear brake tesnion rod unit 1
13 GB/T96 6 Gasket 6 2
14 GB/T91-2000 2x14 Split pin 2x14 1
15 SSA0-000004-0 Positioning pin axle 1
16 CY80.00-10 Pin 1
17 JS125.00-26 Spring 1
18 SSA0-000201-0 Adjusting nut 1
19 SSC3-680000-0 Shift rod unit 1
20 GB/T3452.1 (0] 15%2.65 O-ring 15%2.65 2

-83-




27

STAND, FOORTEST

—84 -



28. FUEL TANK

Ser.No Part No Description Q'ty
1 $8C3-312000-0 Fuel tank 1
2| $8C3-311000-0 Fuel tank cover assy 1
3| $8C3-320000-0 Fuel switch 1
4 | GB/T97.1 Washer 2
5 GB/T818 M6x12 Screew M6x12 2
6 | SSA3-310601-0 6 Washer 6 2
7 | SSA0-000609-0 2 Rubber sleeve 2 of fuel tank 2
8 | SSC0-007000-0 Rear installing bushing of fuel tank| 2
9 | GB/T9074.15 M6x40 Bolt M6x40 2
10 | SSA0-000608-0 | Rubber sleeve 1 of fuel tank 2
11| SSA0-000403-0 30 Plain washsr 30 2
12| SSA0-000002-0 Installing bushing of fuel tank 2
13 | GB/T9074.15 M6x40 Bolt M6x40 2
14 | SSC0-0003000-0 0il pipe of carburetor 1
15 | $SC0-000702-0 0il pipe clip 2
16 | SSC3-314000-0 Fuel gauge 1
17 | $SSC3-310401-0 Installing seat of fuel gauge I
18 | SSC3-310501-0 Upper damper 2
19 | $8C3-310502-0 Lower damper 2
20 | SSC3-310601-0 Rubber shim 1
21 | $SC0-000507-0 Upper cover of fuel tank 1
22| $SC0-000508-0 Left side cover |
23 | SSC0-000509-0 Right side cover 1
24 | Q/IR YP1-92 CM6x20 Bolt CM6x20 2
25 | ZA0-000424-0 Elastic nut 1

— 85 -




FUEL TANK

28,

— 86 —



28. FUEL TANK
Ser.No Part No Description Oty
26 | Q/IR YP2-92 M6x12  Screw M6x12 4
27 | ZA0-000312-0 Self—tapping screw 13
28 | SSC0-000610-0 Rear rubber sleeve of fuel tank 2
29 | SSCO-000804-0 Heat spacer of right side cover 1
30 | $SC0-000803-0 Heat spacer of left side cover 1

- 87 -




FUEL TANK

28,

— 88 —



29, FRONT FENDER

Ser.No Part No Description Qty
1 $SC0-000503-0 Front fender 1
2 SSC0-000504-0 () Front flap (left 1
3 $SC0-000505-0 () Front flap (right) 1
4 $SC0-000502-0 Front face cover i
5 SSC0-000405-0 Supperting rod of front fender 1
6 GB/T947 M6x20 Screw M6x20 6
7 ZB0-000606-0 Rubber cover of protecting board 2
8 GB/T6184 M6 Nut M6x16 16
9 GB/T947 M6x16 Screw M6x16 10
10 | GB/T9% 6 Washer 6 14
11| QR YP1I-92 CM6x20  Bolt CM6x20 4
12 | /R YP1-92 CM6x14  Screw CM6x14 6
13| ZA0-000312-0 Self—tapping screw 2
14 | GB/T5787 M6x16 Bolt M6x16 2

— 89 —




29,

FRONT FENDER

-90 -



30, REAR FENDER

Ser.No Part No Description Oty
1 |$5€0-000510-0 Rear fender 1
2 |[Q/IR YPI-92 CM6x20 Bolt CM6x20 2
3 |Q/IR YPI-92 CM6x20 Bolt CM6x20 2
4 |SSC0-000608-0 Bumper pad of battery 4
5 | ZA0-000424-0 Nut 4
6 |SSC0-000511-0 () Rear flap (left) |
7 |$5€0-000510-0 () Rear flap (right) |
8 |GB/T947 M6x16 Screw M6x16 14
9 |GB/T9%6 6 Washer 6 12
10 | GB/T6184 M6 Nut M6 14
11 | ZB0-000606-0 Rubber cover of protecting board 2
12 |SSA0-010000-0 Tool kit assy 1
13 |SSC0-000802-0 Hot protective piece of tool kit |
14 | SSA0-000610-0 Tool kit lock 2
15 |Q/IR YPI-92 CM6x20 Bolt CM6x20 2
16 |GB/T6187 M6 Nut M6 2
17 | SSA0-013000-0 Expansive screw 2
18 | SSA0-000513-0 5 Clamp 5 2
19 |[Q/IR YP1-92 EM6x16 Bolt EM6x16 4
20 | QHO-000404-0 Clutch cable cleat 2
21 | GB/T97.1 5 Washer 5 2
22 | GB/T854 ST4.2x9.5  Self-tapping screw 2
23 |Q/IR YP1-92 CM6x14 Screw CM6x14 2
24 | $5C0-000801-0 1 Themmal-pretective picce of rear fender |
25 | $500-000511-0 3 Clamp 3 2

-91 -




30,

REAR FENDER

—-92 —



31, SEAT
Ser.No Part No Description Qty
1 SSC3-410000-0 Cushion 1
2 GB/T12618 510 Rivet 5x10 1
3 SSA3-410701-0 Torsion spring 1
4 SSA3-410601-0 Buffer gasket 6
5 SSA3-410401-0 Pressure block 1
6 SSC3-411000-0 Hook assy 1

—-03 _




SEAT

31,

—94 —



32. GUARD
Ser.No Part No Description Qty
1 $SC3-730000-0 Bumper 1
2 SSC0-000522-0 Pipe plug of bumper 4
3 GB/T5787 M8x16 Bolt M8x16 4
4 $SC3-710000-0 Front guard frame I
5 GB/T5787 M8x12 Bolt M8x12 2
6 GB/T5787 M8x16 Bolt M8x16 2
7 $SC3-720000-0 Rear guard frame 1
8 GB/T5787 M8x16 Bolt M8x16 4
9 $SC0-000501-0 Decorative house of bumper 1
10 | GB/T947 M6x8 Screw M6x8 4

—-05 -




GUARD

32,




33. HEADLIGHT

Ser.No Part No Description Q'ty
1| SSC5-610000-0 Headlight assy 2
2 Bulb 2
3 | $SC0-000518-0 () Rear cover of headlight (left) 1
4 | $SC0-000609-0 Buffer block of headlight 2
5 [SSC0-000502-0 () Middle cover of headlight (left) 1
6 | GB/TS45 ST4.9x9.5  Self—tapping screw ST4.9x9.5 4
7 | $SC0-000516-0 () Outer cover of headlight (left) 1
8 | ZA0-000424-0 Elastic nut 6
9 | ZA0-000312-0 Self—tapping screw 6
10 | SS€0-000705-0 Adjusting ball of headlight 2
11 | GB/T9074.1 M5x45  Screw assy M5x45 2
12 | SSA0-000408-0 Nut clip 2
13 |SSC0-000519-0 () Rear cover of headlight (rihgt) 1
14 |SS€0-000521-0 () Middle cover of headlight (right) 1
15 | $8C0-000517-0 () Outer cover of headlight (right) |
16 | GB/T9074.1 M6x20  Screw assy M6x20 4
17 | GB/T6177 M6 Nut M6 4
18 | GB/T845 ST42x13  Self—tapping screw ST4.2x13 2
19 | GB/T97.1 5 Washer 5 2

-97 -




33. HEADLIGHT

— 08 —



34, TAILLIGHT
Ser.No Part No Description Oty
1 SSC5-630000-0 Taillight assy 1
2 21/5W Bulb 21/5W 1
3 QT0-000602-0 Guard hole ring 2
4 GB/T5287 6 Washer 6 2
5 GB/T6170 M6 Nut M6 2

- 99 —




34, TAILLIGHT

—-100-



35, FRONT AND REAR TURN SIGNAL SYSSTEM
Ser.No Part No Description Qty
1 SSC5-620000-0 Front left and right tum signals | 1
2 12V5W Bulb 12V3W 4
3 GB/T845 ST4.2x9.5 Self—tapping screw ST4.2x9.5 4
4 GB/T845 ST4.2x13  Self—tapping screw ST4.2x13 8
5 SSC5-640000-0 Rear lefi and right tuming signals | 1

—-101-




35,

FRONT AND REAR TURN SIGNAL SYSSTEM

-102-



36, METER
Ser.No Part No Description Qty
1 SSC5-400000-0 Meter assy 1
2 SSCO-000409-0 Meter connecting plate 1
3 GB/T845 ST4.8x13 Self-tapping screw ST4.8x13 1
4 GB/T6177 M5 Nut M5 3
5 SSC5-420000-0 Meter sensor 1

—-103-




METER

36,

~104—-



37. . DECORATIVE STICKER,LABEL

Ser.No Part No Description Oty
1 SSCTH-000501-0 Lefi. decorative sticker of fuel tank 1
2 SSCTH-000502-0 Right decorative sticker of fieel tank |
3 SSCTH-000503-0 Decorative sticker of type 1
4 SSCTH-000503-0 Decorative sticker of type 1
5 SSCTH-000401-0 I Warning label 1 1
6 SSCTH-000402-0 2 Waming label 2 1
7 SSCTH-000403-0 3 Warning label 3 1
8 SSCTH-000506-0 Crystal label 1
9 SSCTH-000504-0 Waming emblem of front guard frame 1
10| SSCTH-000505-0 Waming emblem of rear guard frame 1
11| T00-0006002-0 Decorative sticker of factory label 1
12 | GB/TI2618 3.2x10 Rivet 3.2x10 14

—-105-




DECORATIVE STICKER,LABEL

37,

—-106-



38. ELECTRICAL

Ser.No Part No Description Qty
1 F3-D20000-0 col 1
2 GB/T5787 M6x20 Bolt M6x20 6
3 F3-D40000-0 Rectification regulator 1
4 SSC5-310000-0 Battery |
5 SSC0-000401-0 Battery plate 1
6 SSC0-000606-0 Battery gasket 2
7 $SC5-370000-0 Positive pole wire |
8 SSC5-330000-0 Neglive pole wire 1
9 GB/T5285 ST6.3x19-C Self—tapping screw 1
10 | SSC5-340000-0 Four ways fuse |
11| S$SC5-780000-0 Reverse verbal indicator 1
12| JS150.00-6 Cut out relay |
13 | SSC5-540000-0 Cut out controller 1
14 | $S€5-501000-0 Fan motor controller 1
15 | GB/T5783 M5x16 Screw M5x16 1
16 | SSA0-000408-0 M5 Nut clip M5 1
17 | F3-D30000-0 Start relay assy |
18 | S$SC5-770000-0 Emergency signal controller 1
19 | S$S€5-509000-0 Overcurrent protecting switch 1
20 | SSC5-320000-0 Cable i
21 | $SC5-510000-0 Power lock 1
22 | SSC5-360000-0 External power source socket 1
23| SSC5-710000-0 Horn 2
24 | F3-D10000-0 Ignition coil 1

-107-




38, ELECTRICAL

—-108-



38. ELECTRICAL

Ser.No Part No Description Qty
25 | GB/TI074.15 M6x24 Bolt M6x24 1
2% | GB/T9074.25 M6x20 Bolt M6x20 1
27 | $SC5-533000-0 Rear brake switch 1
28 | ZA0-015000-0 I Cable band assy 1 12
29 | ZA0-016000-0 2 Cable band assy 2 9
30 | JS150.00-03 Hondle bar band 4
31| SSA0-000509-0 1 Clamp 1 2

—-109-




38, ELECTRICAL

-110-



JS400ATV

PARTS CATALOGUE

JIANSHE BRAND MOTORCYCLE

@ CHONGQING JIANSHE MOTORCYCLE CO.,LTD




JS400ATV
2005 7

O ’

S [¢]

JS400ATV PATRS CATALOGUE

The first edition May-2005
This catologue is published by Jianshe
Industries Co., Ltd. (Group) publishing factory.
Without permitted, publishing or quoting the context
of the -catalogue is prohibited. Manufacturing,

publishing and copying strictly prohibited.

GB/T19001-1SO9001

:86-23-68434528
;86-23-68810371
:400050

THE QUALITY OF THIS PRODUCT CONFORMS TO 1S09001 STANDARD
ADD :XIEJIAWAN.CHONGQING.CHINA

TEL :86-23-68434528

FAX :86-23-68810371

P.C :400050



[S—
/

7 7 s /

O o0 9 AN U B W

—
)

11,
12,
13,
14
15,
16,
17,
18,
19,
20,

CONTENTS

( ) PENUMATIC MECHANISM (CYLINDER CAP)
PENDEUMATIC MECHANISM
CRANK CONNECTING ROD MECHANISM
CRANKCASE BODY PART
CLUTCH
. CONTROL SHIFT .CAM .MECHANISM
SHIFT GEAR MECHANISM
OUT PUT MECHANISM
LUBRICATION COOLING MECHANISM
EXHAUST SYSTEM
INTAKE SYSTEM
KICK STARTER
STARTING MOTOR MECHANISM
FRAME
FRONT SUSPENSION
FRONT WHEEL
FRONT DRIVE GEAR BOX ASSY
STEERING STUD
REAR BUMPER
REAR DRIVING GEAR BOX ASSEMBLY

13
15
19
23
29
33
37
39
41
43
45
49
51
55
59
63
65



21, REAR WHEEL FORK ASSY 69

22, REAR WHEEL 71
23, N STEERING HANDLE, CABLE 75
24 | R HANDLE SWITCH, LEVER 77
25. / TRANSFORMING CONTROL MECHANSIM FOR
TWO/FOUR WHEELS DRIVING 79
26, FRONT MASTER CYLINDER 81
27, R STAND .FOORTEST 83
28 FUEL TANK 85
29, FRONT FENDER 89
30, REAR FENDER 91
31, SEAT 93
32, GUARD 95
33, HEADLIGHT 97
34 TAILLIGHT 99
35, FRONT AND REAR TURN SIGNAL SYSSTEM 101
36, METER 103
37. . DECORATIVE STICKER .LABEL 105

38. ELECTRICAL 107



32, GENERATON
Description .
Ser.No Part No Qty
1 F3-D51000-0 Magneto stator 1
2 F3-D51000-0 Magneto roter 1

—-115-




GENERATON

32,

—-116-



33, STARTING MOTOR
Description .
Ser.No Part No Qty
1 F3-D60000-0 Starting motor 1

—-117-




33, STARTING MOTOR

o e s e S ———— —— —————— T —— T — ——— — — . e . . ey
/

—118-



